
 

 

 

 

Volume 8 – Wastewater Treatment 
Final 
 

November 27, 2013 

 

Prepared for: 

City of Cheyenne 

Board of Public Utilities 

2416 Snyder Ave. 

Cheyenne, WY 82001 

 

Prepared by:  

HDR Engineering 

1670 Broadway, Suite 3400 

Denver, CO 80202 

 

  



 

 

 



 Final Volume 8 – Wastewater Treatment 

  Table of Contents 

 

  

2013 Water and Wastewater Master Plans  8-i 

 

Table of Contents 

Abbreviations and Acronyms ............................................................................................ 8-vii 

8.1 Introduction ............................................................................................................... 8-1 

8.2 Overview and History of Existing Facilities ............................................................. 8-3 
[...]
Figure 8-12 DCWRF IFAS Hydraulic Approach Velocity Projection ....................................... 8-45 

Figure 8-13 IFAS BOD and Ammonia Capacity Projections .................................................. 8-46 

Figure 8-14 IFAS BOD and Ammonia Capacity Projections .................................................. 8-48 

Figure 8-15 DCWRF Secondary Clarifier SOR Evaluation without EQ .................................. 8-49 

Figure 8-16 DCWRF Secondary Clarifier SOR Evaluation with EQ ....................................... 8-51 



 Final Volume 8 – Wastewater Treatment 

  Table of Contents 

 

  

2013 Water and Wastewater Master Plans  8-v 

 

Figure 8-17 DCWRF Secondary Clarifier WOR Evaluation ................................................... 8-52 

Figure 8-18 DCWRF Secondary Clarifier WOR Evaluation with Flow EQ.............................. 8-53 

Figure 8-19: DCWRF Unit Hydraulic Capacity ....................................................................... 8-56 

Figure 8-20: DCWRF Capacity with Equalized Peak Flow to Max Day Flow ......................... 8-57 

Figure 8-21 OpenCEL Schematic (courtesy of OpenCEL) .................................................... 8-62 

Figure 8-22 MicroSludge Reactor.......................................................................................... 8-63 

Figure 8-23 Kruger DLD Reactor .......................................................................................... 8-64 

Figure 8-24 Typical Composition of Biogas Produced by Anaerobic Digestion (AWERF) ...... 8-67 

Figure 8-25 Daily Biogas Available ........................................................................................ 8-71 

Figure 8-26 Digester Heat Loads .......................................................................................... 8-72 

Figure 8-27 Calculated Vs Measured Heat Exchanger Digester Gas Utilization .................... 8-73 

Figure 8-28 Potential Biogas Utilization ................................................................................. 8-75 

Figure 8-29 Guild Cleaning and Conditioning System ........................................................... 8-77 

Figure 8-30 Effluent Selenium Concentration at CCWRF ...................................................... 8-85 

Figure 8-31 Modeled Airflows at CCWRF .............................................................................. 8-93 

Figure 8-32 Modeled Airflows at DCWRF .............................................................................. 8-94 

 

List of Appendices 

Appendix 8-A Summary of Flow and Process Data ................................................................. 8-A 

Appendix 8-B WYDEQ NPDES Permits .................................................................................. 8-B 

Appendix 8-C Cost Estimating Spreadsheets .......................................................................... 8-C 

  



 Final Volume 8 – Wastewater Treatment 

  Table of Contents 

 

  

2013 Water and Wastewater Master Plans  8-vi 

 

 

 

 

 

 

 

 

 

(THIS PAGE WAS INTENTIONALLY LEFT BLANK) 

 



 Final Volume 8 – Wastewater Treatment 

  Abbreviations and Acronyms 

 

  

2013 Water and Wastewater Master Plans  8-vii 

 

Abbreviations and Acronyms 

ADF   Average Day Flow 

BioP   Biological Phosphorus 

BOD   Biological Oxygen Demand 

BOD5   5-day Biological Oxygen Demand 

BOPU   Board of Public Utilities 

CBOD   Carbonaceous Biological Oxygen Demand 

CCWRF  Crow Creek Wastewater Reclamation Facility 

DCWRF  Dry Creek Wastewater Reclamation Facility 

DO   Dissolved Oxygen 

EPA   Environmental Protect Agency 

F    Fahrenheit 

gal    Gallon 

gpm   Gallons per Minute 

HST   High Speed Turbo 

IFAS   Integrated Fixed Film Activated Sludge 

IPS   Influent Pump Station 

MBBR   Moving Bed Biofilm Reactor 

MDF   Maximum Day Flow 

mgd   Million Gallons per Day 

µg/L   Micrograms per Liter 

mg/L   Milligrams per Liter 

MLR   Mixed Liquor Return 

MLSS   Mixed Liquor Suspended Solids 

MMADF  Maximum Month Average Daily Flow 

MOP 8   ASCE Manual of Practice Volume 8  



 Final Volume 8 – Wastewater Treatment 

  Abbreviations and Acronyms 

 

  

2013 Water and Wastewater Master Plans  8-viii 

 

MOP 35  ASCE Manual of Practice Volume 35 

N   Nitrogen 

NCAR   National Center for Atmospheric Research 

NH3-N   Ammonia 

O&M   Operations and Maintenance 

P   Phosphorus 

PHF   Peak Hourly Flow 

PPD   Pounds per Day 

RAS   Return Activated Sludge 

RDT   Rotary Drum Thickener 

RWTF   Reuse Water Treatment Facility 

SALR   Surface Area Loading Rate 

SEQ   Storm Equalization Basin 

SOR   Surface Overflow Rate 

SRT   Solids Retention Time 

SVI   Solids Volume Index 

SWD   Side Water Depth 

TFs   Trickling Filters 

TMDL   Total Maximum Daily Limit 

TN   Total Nitrogen 

TP   Total Phosphorus 

TSS   Total Suspended Solids 

TT   Tetratech 

UV   Ultraviolet Light 

UVT   Ultraviolet Light Transmittance 

VOL   Volume 

WAS   Waste Activated Sludge 



 Final Volume 8 – Wastewater Treatment 

  Abbreviations and Acronyms 

 

  

2013 Water and Wastewater Master Plans  8-ix 

 

WERF   Water Environment Research Foundation 

WLR   Weir Loading Rate 

WRF   Wastewater Reclamation Facility 

WYDEQ  Wyoming Department of Environmental Quality 

 

  



 Final Volume 8 – Wastewater Treatment 

  Abbreviations and Acronyms 

 

  

2013 Water and Wastewater Master Plans  8-x 

 

 

 

 

 

 

 

 

 

(THIS PAGE WAS INTENTIONALLY LEFT BLANK) 

 

 



 Final Volume 8 – Wastewater Treatment 

 8.1 Introduction  

  

2013 Water and Wastewater Master Plans  8-1 

 

8.1 Introduction 
The purpose of this Volume of the Master Plan is to characterize the Water Reclamation 
Facility (WRF) assets of the City of Cheyenne Board of Public Utilities (BOPU), the 
capacity of assets, and to identify needed and/or recommended improvements to those 
assets over the planning period.  This Volume does not address BOPU’s recycled water 
treatment facilities (RWTF), which are covered in Volume 6.   

BOPU owns and operates two WRFs; the Crow Creek WRF (CCWRF) and the Dry Creek 
WRF (DCWRF).  Both WRFs are operated continuously and are generally in good working 
order; however some improvements will be needed over the planning period. The need for 
improvements is based on one or more of the following factors: 

• Forecasted increases in wastewater flows or waste concentrations (loads) 

• A change in regulatory requirements 

• Improved operational efficiency or reliability 

• Deteriorating infrastructure. 

Capacity analyses for the WRF’s are based on the configuration of existing facilities taken 
from record documents provided by BOPU and published design standards. The Wyoming 
Department of Environmental Quality (WYDEQ) adopted new water quality rules and 
regulations on May 17th, 2012. These rules and regulations are the primary standard used 
in preparing the unit process capacity analysis. These standards were not in place when 
the existing infrastructure was designed. Prior to 2012, the 10 State Standards were most 
typically used. 

This Volume builds on the population and flow projections presented in Volume 2 to 
recommend a timeline of improvements to meet predicted future capacity demands. 

In addition to current and future capacity analyses, this Volume provides a forecast of likely 
changes in discharge regulations which may require infrastructure improvements.  The 
timing and numerical values of future regulatory limits are very much in question, so the 
issues raised in this section of the wastewater volume should be revisited on at least an 
annual basis. 

Lastly, this Volume provides recommendations for improvements to the WRFs that would 
improve operational efficiency, stabilize performance and/or replace aging infrastructure. 

  



 Final Volume 8 – Wastewater Treatment 

 8.1 Introduction  

  

2013 Water and Wastewater Master Plans  8-2 

 

Previous Studies and Engineering Documents consulted in preparation of this Volume of 
the Master Plan included the following: 

• 2002 - 2003 Pilot Study Technical Memoranda for Quantifying Performance of the 
MBBR Process at Design Loading and Operating Conditions 

• 2003 Crow Creek and Dry Creek WWTP Improvements Project Final Design 
Report 

• 2003 Final Specifications, Documents, and Plans for BOPU Crow Creek and Dry 
Creek WWTP Improvements Project 

• 2004 Cheyenne BOPU Water and Wastewater Master Plan, Book 3, Volume 10 

• 2007 Black & Veatch Local Limits Study 

• 2008 Wyoming Nutrient Criteria Development Plan 

• 2012 Topical Report RSI-2225:  Selenium Total Maximum Daily Load for Crow 
Creek, Laramie, County, Wyoming 

• 2013 Wyoming’s Method for Determining Water Quality Condition of Surface 
Waters and TMDL Prioritization Criteria for 303(d) Listed Waters 

 



 Final Volume 8 – Wastewater Treatment 

 8.2 Overview and History of Existing Facilities  

  

2013 Water and Wastewater Master Plans  8-3 

 

8.2 Overview and History of Existing Facilities 
The following paragraphs provide an overview of the evolution of the facilities that 
comprise each of the WRFs. 

8.2.1 Overview and History of CCWRF 

The CCWRF is located approximately one-half mile southeast of the College Avenue 
interchange with I-80.  The original plant was constructed in the late 1940s to provide 
secondary treatment for an average flow of 8.0 mgd and handle peak flows up to 12 mgd.  
The original facilities consisted of pretreatment, including in-channel grit removal and a 
mechanically cleaned bar screen, two primary clarifiers, two rock media trickling filters 
(TFs) followed by two secondary clarifiers before discharge to Crow Creek.  A distribution 
channel conveyed degritted and screened wastewater from the pretreatment facilities to 
the primary clarifiers.  A second channel conveyed primary effluent to a concrete structure 
that splits flow between the two TFs.  The TF effluent flowed to two clarifiers for final 
settling.  An anaerobic digester and sludge-drying beds were included with the original 
facility to stabilize and dry the primary and secondary solids generated at the WRF. 

In 1974, BOPU constructed the DCWRF and a new diversion structure located just 
upstream of the CCWRF.  The structure diverted a portion of the flow to the DCWRF via a 
segment of the Crow Creek Interceptor.  Installation of this diversion structure resulted in 
surcharged pipeline conditions in the Crow Creek Interceptor for approximately 1 mile 
upstream.  Also, the Lexington Line was diverted to the new DCWRF.  Other changes at 
the CCWRF included a recirculation pump station for the TFs to improve performance, 
chlorination facilities were added, and the depth of the rock media was reduced to 5 feet in 
the TFs, apparently for unknown reasons.  These changes resulted in the CCWRF being 
de-rated to 4.5 mgd. 

In the 1980s, additional air-drying beds were added, though by the late 1980s, all solids 
stabilization (digestion) and drying activities at CCWRF were discontinued.  Since then, 
primary and secondary solids generated at the CCWRF are pumped to the interceptor and 
conveyed with raw wastewater to the DCWRF for separation, stabilization, and 
processing.  The air-drying beds at CCWRF are currently used for stabilization and 
dewatering of grease collected through BOPU's oil and grease mitigation program. 

In 2000, the original bar screen equipment at CCWRF was replaced with a new fine 
screen equipped with a washer/compactor.  The original in-channel grit-removal system 
was replaced by a new vortex grit collection basin.  A new grit-washing and dewatering 
system was also installed.  The washed and dewatered screenings and grit discharge to a 
belt conveyor and are temporarily stored in a dumpster prior to transport to the landfill.  



 Final Volume 8 – Wastewater Treatment 

 8.2 Overview and History of Existing Facilities  

  

2013 Water and Wastewater Master Plans  8-4 

 

The 50-year old primary clarifier mechanisms and TF distributors were replaced with 
new units.  In 2000, the CCWRF was re-rated to a MM secondary treatment capacity of 6.5 
mgd.   

CCWRF’s chlorine disinfection system installed in the mid-1970s was replaced with new 
UV disinfection facilities in 1999. The improvements constructed in 2006 were as follows: 

• Construction of a new influent pump station (IPS) with a peak/firm capacity of 12 

mgd and standby power system.  

• Construction of two parallel trains of moving-bed biofilm reactor (MBBR) secondary 

treatment basins for BOD, ammonia and nitrate treatment. 

• Installation of new secondary clarifier mechanisms. 

• Installation of new aeration blowers. 

• Decommissioning of trickling filters (TFs) and their associated recirculation pump 

station. 

• Replacement of existing secondary disinfection UV equipment with new low 

pressure high output units. 

In 2009 anoxic MBBR treatment basins were added for nitrate treatment.  Also, 
weir/launder covers were added in the secondary clarifiers. 

Design and construction of a new headworks/garage/administration facility is anticipated 
to be completed by mid November 2014.  The 2014 project is also anticipated to provide: 

• Standby power capability for one aeration blower. 

• A fiber optic communication link between DCWRF and CCWRF. 

• Repair leaks in the Finished Recycled Water Storage Tanks. 

A schematic site plan of the CCWRF is shown on Figure 8-1.  

  



 Final Volume 8 – Wastewater Treatment 

 8.2 Overview and History of Existing Facilities  

  

2013 Water and Wastewater Master Plans  8-5 

 

Table 8-1 
Summary of the Major Unit Processes at CCWRF 

 
Unit Process 

 
Quantity 

 
Details 

Original 
Installation 

 
Status 

Influent Pumps 3 4,250 gpm each 2006 IU 
Influent Flow Meter 1 2-ft Parshall flume 1949 IU 
Screening 1 6-mm by 25-mm opening(2)(3) 2000 IU 
Screenings 

 
1 Agitation wash tank with auger(3) 

 
2000 IU 

Grit Removal 1 Pista grit vortex(3) 2000 IU 
Grit Classifier/Dewater 1 Grit concentrator with inclined auger 

Classifier(3) 
2000 IU 

Primary Clarifiers 2 80 ft diameter, 10.5 ft SWD(4) 1949 IU 
Trickling Filters 2 80 ft diameter, 9 ft SWD(5) 1949 NIU 
Mixed Liquor Recycle Pumps 
Pumps 

4 VFD Driven, 70 HP 5,000 gpm each  2009 IU 

MBBR Basin Trains 2 
 
 

4 

2 denitrification reactors: 
Volume each – 19.80 kcf 
Fill fraction – 45 percent 

 
4 reactors  for BOD removal and 
nitrification: 

Volume each – 24.65 kcf 
Fill fraction – 45 percent 

2009 
 
 

2006 
 
 

 

        IU 

        IU 

Blowers 2 200 hp (2,300 scfm) each 2006 
2006 

IU 
IU 2 300 hp (3,100 scfm) each 

Secondary Clarifiers 2 80 ft diameter, 8 ft SWD 1949(1) IU 
Secondary Scum Pumps 2 5 HP and 310 gpm each 2006 IU 
UV Disinfection 1 6 40-lamp modules 2006 IU 
Effluent Flow Meter 1 Magnetic Flow Meter 2006 IU 
Anaerobic Digester 1 85 ft diameter, 25.5 ft SWD 1949 NIU 
Sludge Drying Beds 12 40 ft by 100 ft 1984 IU(6) 

6 70 ft by 80 ft 1949 NIU 



 Final Volume 8 – Wastewater Treatment 

 8.2 Overview and History of Existing Facilities  

  

2013 Water and Wastewater Master Plans  8-6 

 

(1) New Mechanisms installed in 2006. 
(2) Screen opening reduced to ¼-inch in 2006.   
(3) Headworks equipment scheduled for replacement in 2014 
(4) New Mechanisms installed in 2000. 
(5) TFs converted to provide storage of reuse water. 
(6) Drying beds used for grease processing, not sludge drying. 
(7) MBBR Fill Fraction % based on Record Documents for media delivered to site and As-constructed drawings for basin volumes . 

IU = Currently In Use  

NIU = Not currently In Use 

  







 Final Volume 8 – Wastewater Treatment 

 8.2 Overview and History of Existing Facilities  

  

2013 Water and Wastewater Master Plans  8-8 

 

8.2.2 Overview and History of DCWRF 

The DCWRF is located approximately one-half mile southwest of the Campstool Road 
interchange with I-80.  The DCWRF was originally designed to provide 4.5 mgd of 
secondary treatment and disinfection. The original facilities consisted of an influent screw 
pump station; pretreatment facilities, including bar screens, grit removal, and comminutors; 
two primary clarifiers; two activated sludge basins with surface aerators; two secondary 
clarifiers; chlorine disinfection; and flow equalization basins. Anaerobic digesters and 
sludge-drying beds were also constructed as part of the project. 

Raw wastewater is conveyed to the DCWRF via the cross-over segment of the Crow 
Creek Interceptor between the two WRFs, as well as b y  the Dry Creek Interceptor, 
which combine just upstream of the screw pump wetwell. Screw pumps raise the raw 
wastewater to an elevation that allows gravity flow through the remainder of the plant. 

In 1985, new sludge-drying beds were installed southwest of the digester facilities.  In 
1989, a new north treatment train was added, consisting of one primary clarifier, a new 
headworks system with one mechanical bar screen, a standby manual bar screen, a vortex 
grit basin, a third screw pump, one primary clarifier, one circular aeration basin, one 
secondary clarifier with return activated sludge and waste activated sludge pump stations, and 
a second chlorine contact basin. 

The 1989 expansion also included a Sludge Processing Building, constructed around two 
thickening centrifuges, polymer equipment, and paved sludge-drying beds. Primary 
sludge is fed directly from the bottom of the clarifiers to the digesters. The biological 
solids from the secondary treatment process are thickened in one of the centrifuges 
before being fed to the digesters. 

The digested sludge wa s  thickened to 5 to 6 percent solids and pumped to the paved 
drying beds. Using a paddle- bladed auger, the liquid sludge was turned until it was air-
dried to the point that it could be transported across site to the older drying beds for 
storage and supplemental drying prior to beneficial use land application. 

In 2006 BOPU implemented a major upgrade and retrofit of the DCWRF.  The 
improvements constructed in 2006 were as follows: 

• Hydraulic and process improvements to increase the rated hydraulic and treatment 

capacity from 7.0 mgd to 10.5 mgd.   

• Increased raw wastewater influent pumping capacity at the existing IPS. 

• New screening and degritting equipment. 



 Final Volume 8 – Wastewater Treatment 

 8.2 Overview and History of Existing Facilities  

  

2013 Water and Wastewater Master Plans  8-9 

 

• Added a new primary clarifier and installed a new primary clarifier mechanism on 

one existing unit. 

• Installed new aeration blower equipment. 

• Installed two trains of integrated fixed-film activated sludge (IFAS) secondary 

treatment basins for BOD and ammonia reduction.  

• Installed two trains of anoxic secondary treatment basins for nitrate reduction. 

• Installed two new secondary clarifiers. 

• Demolition of existing 1989 secondary clarifiers. 

• Replacement of existing chlorine disinfection system with UV disinfection system. 

• Installed a new solids handling facility complete with: 

o Rotary drum thickening equipment with a polymer dosing system to thicken 

secondary solids prior to anaerobic digestion. 

o High solids centrifuges with a polymer dosing system for dewatering of 

digested solids. 

o A dewatered solids garage with truck loading facility. 

In 2007-2008, a second boiler for heating digester sludge was installed to supplement the 
equipment. 

A schematic site plan of the DCWRF is shown on Figure 8-2.  

  



 Final Volume 8 – Wastewater Treatment 

 8.2 Overview and History of Existing Facilities  

  

2013 Water and Wastewater Master Plans  8-10 

 

 

Table 8-2 
Summary of the Major Existing Unit Processes at DCWRF 

 
Unit Process 

 
Quantity 

 
Details 

Original 
Installation 

 
Status 

Influent Screw Pumps 

2 5,000 gpm each 1974 IU 

1 5,000 gpm 1989 IU 

1 5,000 gpm 2006 IU 

Influent Flow Measurement 1 4-ft Parshall flume 1974 IU 

Screening 2 0.25-in. opening 2006 IU 